IX- SPARE PART LIST










1 MO008129 Drawer

2 (For 3 Burner) M009145 Skewer Group

2 ( For 4 Burner) | M009901 Skewer Group

2 (For 5 Burner) |M009184 Skewer Group

3 MO010578 Keeper Part

4 P001474 Plastic Cable — Grey - PG9
5 P011766 1/0/2 Bacalit Button

6 P011779 Feeding Cable 3x0,75 Cable
7 P011783 Mirror

8 P018422 Oil Tap

9 P018430 Mirror

10 P018418 M12 Screw - L:27

11 P028445 M12 SS SCREW (DIN 936)
12 P000177 PG16 - PLASTIC CABLE

13 P006575 Paco Switch

14 P006630 Plug

15 P007156 Resistance Stone

16 P007514 Button D52

17 P025452 30mm isolation

18 P025478 Resistance

19 P006659 conductor connection apparatus - grey
20 P006666 conductor connection apparatus - blue
21 P006667 conductor connection apparatus — yelllow and green
22 P006679 Clemens - Grey

23 P027803 Clemens Tap - Gray

24 M010632 Flange

25 P020528 Bottom Part

26 P022110 Spring Part

27 P055200 Hub

28 P026412 Roller

29 P960516 M5x16 SS Screw

30 P015344 Crouzet Motor

31 P017794 Coupling Rubber

32 P018259 Coupling

33 P640616 M6x16 Part

34 M010576 Skewer Lock Mechanism
35 (For 3 Burner) | M011171 Profil

35 ( For 4 Burner) | M011172 Profil

35 ( For 5 Burner) | M011173 Profil

36 M011841 M5 WELDING WITH BUTTERFLY BOLT
37 P025524 BSB18 M6 VOLAN HANDLE
38 P013257 Pipe Tap

39 P950508 M5x08 SS Screw

40 P003123 Motor Socket

41 P003125 Feeding Part

42 (For 3 Burner) | M012992 Left Wing

42 (For 4 Burner) | M012995 Left Wing

42 (For 5 Burner) | M012998 Left Wing

43 (For 3 Burner) | M012991 Right Wing

43 (For 4 Burner) | M012994 Right Wing

43 (For 5 Burner) | M012997 Right Wing

44 P036533 Wing Part




